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Supporting Document as Required for Shipping Lithium Battery/Cell
which Comply with Part 1 of JATA DGR PJ 965~970

MAWBNo.: 495-2950 657 /
Total Pieces of Lithium Battery:
Final Destination: D w

Flght/Date: 2P £9 2 /5o SEP.,

Rafarring to the captioned shipment, we hereby certify that:

1, It contalns__LITHIUM ION BATTERIES whileh comply with Part

1 of |ATA DGR Packing Instruction _Pl965&PI966

2, It must be handled with care.  Flammability hazard axists if the package is
damaged.

3. Special procedures (see attached MSDS ) to be followed in the event the
package is damaged.

4. If additlenal information required, please contact through telephone

8B6-2-8647-1166 ({ country code + area code + el no, )
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Slgnature of Shipper or Nis Authorized Agent ;

Name and Title of Signatory: Peggy Chiang~SHIPPING

Company Name: _______ CIPMERLAB CO LTD.

Date: 2002,08,31
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Test result of UN manual of tests and criteria (The subsection 38.3)

No : 20090325-01
Date : 2009/03/25

[0 Li~paiymer cell or battery H Lithium-ion cell or battery
(] celi B Battery Pack (composition of call ! 151P)
Customer model name : BA-0011A8

Custorner : ClpherlAg

Test resuits of the UN Recommendation on the Transpart of Dangerous Goods.

1,
2,
3.
4,
5.

T ltit:ude simuylatlon

T2 Thermal test

T3 Vibration

T4 Shock

TS External short ¢lrcult

6 Impact

7 Over charge

T8 Forced discharge N/A for celt only
6, Rated :
Cell manufacturer : Sanyo Madel : UF103450

Aboye mentloned Is tested by TD MITech Energy Inc.

Normal voitage 3.7V
Rated Capacity 1800 mAh
watt-hour 6,66 Wh Gells £20Wh, Battery 5 100Wh
Aggregated lithium content
- 1 . 1.59 (ion
ar aggregated lithium 0.54 ¢ ;::::.es f; Pl;lﬂ"l:mn;) ;' ag g:n;
equivalent content Y 29 {primanys, 59

We, TD HITach Energy Inc., hereby cartify that above results are confirmed In
secordance with the Manual of Tests and Criterla of the UN recommendations on
Transport of Dangereus Goods, Part III, sub-sections 38.3
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“Test result of UN manual of tests and criteria (The subsection 38.3)

Ne i 2009040202
Date : 2009/04/02

1. [0 Ui-polymer cell or battery B Lithium-ion cell or battery

2, Oeell W Battery Pack (composition of cell : 1S1P)

3, Customer mode! name ! BA-000700

4, Customer : ClpherLAB

5. Test results of the UN Recommerdation on the Transport of Dangerous Goods.

Tl Altltude simulation PASS

T2 Thermal test PASS

T3 Vibration PASE

T4 Shock PASS

b External short circuit PASS

T6 Impact PASS

T Over charge PASS

T8 Forced discharge N/A for cell only
6. Rated:
Cell manufacturer ; Sanyo Model ¢ UF14500

Abbve mentioned Is tastad by TD MiTech Energy Inc,

Normal voltage
Rated Capaclty 700 mAh
Watt=hour 2.59 Wh Cells £20Wh, Battery s100Wh
Aggregated |ithium content
Cells 19 (prima 1.5g (lon
or aggregated |ithium 0.21¢ Battes :z(p ( rlrl::) ! : Bg ::or;
equivalant content Ty s<g (primary), B9

We, TD HIYech Energy Inc,, hereby certify that above results are confirmed In
accordanca with the Manual of Tests and Criterla of the UN recommendations on
Transpert of Dangerous Goods, Part I11, sub-sections 38.3

P.3
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Gertificate of Packaze Drop Test for Lithimm fon cell

- ““Hﬂﬁlﬂlmrqni
Sanyo Hods| > SEC (HI)-GEM  Tawwomp i
Sanvo Produst Code * 166002143 . e g\

- i - . ATapu Becior s

Wl Dopageesd
Test Itew ~ Test resuits ) Rote

The package shall be dropped from 1. Zmeter
- high ento e concrets surface ( flat end horizontal )
Package Drop Tast Pass with five orientations ; X )
E (1) §lat on the bottam, (D) Flat on the top, @) Flat on the|
Hong side, (flat on the short side, (Bon a corner

Lithiusm {on cell Speoifleation

[em Nomina) valus Note
Nominal voliage 3.7Y )
Rated capanlity . i.8 Ak
__Lithlun equivalent content 6. 66Hh

Wo deolare that the shove — mentlonsd test s passed
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#F | Drop

WA QR - 6O FR12ORER A HaE « TiksroBAVAMASE - R~ |

1% 3
After charged with standard charge, dropped from 1.2m height at 6 diractiona. The

:attary should bs no appearance changs, no leakags, no smaking, no rupture, no
e,

Model ;: BA-0011A8

Quantity: 1 CTNS

lssued : Quality assurance Dept.

Date: 2009/1/07
Test Data:
L) i o ey
. Internal Intsmal
Befora test voltage impadancs After test voltage impedance
Sample 1 378V 87.2mQ Sample 1 378V 87.7 mQ
Befora test voliage Internal After tost voltage Intarnal
Impedance impadance
Sampis 2 3,78V 89.ema Sample 2 3.78v 89.1 mQ

~_  Criteria:

Normal functional test should be satlsflod after the tost.
No appearanca change, no leakage, no emoking, ne ruptura, no fire.

Result : PASS

Approver: Richard  Checker: Mark Tester : Did{

Pnge | of 1
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#T | Drop

;ﬁgﬂ&ﬁ*& SRR T2ARER A G - Bkl A AR - B B

After chaa.;gad with standard charge, dropped from 1.2m holght at 8 diroctions, The
baitary should be no appearance change, no leakage, no smoking, no ruptura, no

ﬂml

Model : BA-000700
Quantity: 1 CTNS
Issued : Quality assurance Dept.

Date: 2009/1/07
Test Data:
P — i C AR
Before test voltage Intsmal After test veltage Intemal
' 6 Impsdancs g Impedance
Sampl% 1 3.7V 87.2 mO Sample 1 sy 87.7mQ
. internal Internal
Before tast voltage impedance After tegt veltaga Impedance
Sample 2 378V 89.6 mQ Sample 2 3.78V 89.1 mQ
riwra: o —
Norma) functional tost should be satisfled aftar the test, EF]: ﬁ%ﬂ-"ﬁﬁ e e
AR A T

No appadrance change, no leakags, no smoking, no rupture, no fl ,ﬁ.ﬁ ) ,;}.,mi TR 57 o
i3 (0 Py e
Eitiatde

L LR

Result : PASS

Approver: Richard  Checker: Mark Taster : Didi

Page 1 of'1
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Ear. 06. 2006

Certificate of N test for Lithium ion cell

Sanyo Electsic Co.. Eid.

Sanyo Model : SEC (HIO -GBH M - olahart
Sanyo Product Gode : 166002143 WM. Takahashi  Senior Manager
lon Enginecring Develnpmens Depanmen
fanual of Tests m:n Criteria (38.3 Lithium batteries) Test results Note
No. Test item
T1 Altitude similation Pass
T2 Thermat iest Pass
T3 Yibration Pass
T4 Shock Pass
TS External short circuit Pass
T6 Impact Pass
T7 Bvercharge — For battery only
T8 Forced discharge Pass
Lithium ion cell Specification
Item Nominal value Note
Nominal voltage 3.7V
Rated cepacity . 1.8 Ah
Lithium equivalent content 0.54 g

We declare that the sbove - mentioned test is the result of being checked according to UNtest

(Manual of Tests and Criferia ST/SG/AC. 10/11/Rev.4, Partlil, sub-section 38. 3




